
JGLP500



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A1.M5X15L Half Round Head Cross Screw   Qty.2

A2.M8X25L Hex Head Bolt   Qty.3

A3.M8X75L Hex Head Bolt   Qty.2

A4.M10X20L  Allen Screw    Qty.12

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

1

A5.M12X25L Hex Head Bolt   Qty.4

A6.M12X115L Hex Head Bolt   Qty.1



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

2

A7.M10X25L Taper Flat Head Socket Screw   Qty.2

A8.M10X45L Hex Head Bolt   Qty.3

A9.M10X115L Hex Head Bolt   Qty.1

A10.M12X20L Hex Head Bolt   Qty.1

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

A11.M12X80L Hex Head Bolt   Qty.2

A12.M8X10L Round head socket CAP screw   Qty.2(Pre-installed)
 



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A13.M10X50L Hex Head Bolt   Qty.2

A14.M8X6L Sink Head Screw...4PCS(Pre-installed)
 

A15.M5X5L Sink Head Screw...4PCS(Pre-installed)
 

A16.M4X10L Sink Head Screw...12PCS(Pre-installed)
 

A17.M8X60L Sink Head Screw...1PCS(Pre-installed)
 

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

C1.M8 Spring Washer    Qty.7(2PCS Pre-installed) C2.M8 Washer (Ø16)  Qty.5(2PCS Pre-installed)

C3.M10 Washer (Ø19)   Qty.4 C4.1/2" Spring Washer    Qty.1

3



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

4

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

C8.M10 Washer (Ø28)   Qty.18

C5.M10 Spring Washer    Qty.8

C7.M12 Washer (Ø24)   Qty.11

C6.M12 Spring Washer    Qty.4

C9.GB894.1-15(15 S Shape) Shaft Spring Washer Qty.4(Pre-installed)
 

C10.GB894.1-17(17 S Shape) Shaft Spring Washer Qty.4(Pre-installed)
 

C11.GB893.1-40(40 R Shape)  Hole Spring Washer  Qty.2(Pre-installed)
 



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

5

B2.  M10 Nylon Lock Nut    Qty.6

B3.  M12 Nylon Lock Nut    Qty.3

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

B1. 1/2" Nut (13 tooth)   Qty.1

B4. M8 Nut  Qty.1(Pre-installed)



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

6

A[1PCS] B[1PCS] C[1PCS]

D[1PCS] E[1PCS] F[1PCS]

G[1PCS] H[1PCS] I[1PCS]

M[1PCS]
(8313-188)

Q[1PCS]
(9111-114)

R[1PCS]
(9121-093)

J[1PCS](Pre-installed)

(8220-315)

k[1PCS](Pre-installed)



 J G L P 5 0 0    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

D1.Fixed Axis (8530-021).........................................................2PCS
D2.Hoist Hook(8810-001).........................................................1PCS
D3.Extension Spring(8840-078)................................................1PCS
D4.Double Set Of(9211-032).....................................................2PCS
D5.The Round Side Cover(9211-173).......................................4PCS
D6.Belt Pulley(9213-002C)........................................................6PCS
D7.Handle(9219-033)................................................................1PCS
D8.Rubber Blanket(9310-075)...................................................1PCS
D9.5680mm Steel Cable............................................................1PCS
D10.Chrome Collar(8890-061)(Pre-installed).............................1PCS
D11.Impregnation Handle(9212-072)(Pre-installed)...................1PCS
D12.Assemblage Part(8250-101)(Pre-installed).........................1PCS 
D13.Push Button(9310-018)(Pre-installed).................................1PCS
D14.Nylon Sleeve(9211-213)(Pre-installed)................................1PCS
D15.Garment Bag(9219-009)(Pre-installed)................................1PCS
D16.Bearing(8510-011)(Pre-installed).........................................4PCS
D17.Bearing(8510-003)(Pre-installed).........................................4PCS
D18.Fixed Axial (8220-316)(Pre-installed)....................................2PCS  
D19.Fixed Wheel Boss(8230-057)(Pre-installed).........................2PCS  
    
  
 D1 D2 D3 D4 D5

D6 D7 D8 D9

7

D14D12D10 D13D11

D19D17D15 D18D16



S T E P

Above shows STEP    
assembled and completed

1

8

1

A

I

H

A5
C7

A5 C7

A5 C7

A5
C7

D5
C8

B2

D8

A7

M

B3 C7

B2
C8

A4 C8 C5

D5 C8
A13

B

B2
C8

B2 C8

D6

D6

C8
A8

C8
A8

D6

C7 A6

C8
A8

C5
C8 A4

D6

A7



S T E P

Above shows STEP    
assembled and completed

2

9

2

G

D4

D4

A12

C1

A12

C1

A14

A14

A14

A14

A4
C3

A4
C3

B2
C8

D5

D6
D5 C8 A13

D6

B2

D1

D1 A9
A4

C5 C8

C

C8
C5

A4

A4
C3

A4 C3

J

F



S T E P

Above shows STEP    
assembled and completed

3

3

10

Q

A3
C1 C2

A3
C1

C2

R

A1

A1

B3

B3

C7

C7

A4X2
C5X2

C8X2 C7
C6

A10

A4X2
C5X2

C8X2

E

A11

C7

A11

C7

D

D7

D9

D2

A2
C1

C2 A2

C1

C2

C2

C1

A2

D3



A 

A

11

B1

B1

C4

C4

D9

D9



KEY
Match the letters inside

each triangle
connects
connects
connects
connects
connects
connects

A A

B B

C C

D D

E E

F F

JGLP500
Exploded View

PAGE 12

C

C

D

D

E

E

B

B

A

A

E

F

F

A3 C1 C2

A3 C1 C2

C11
D14

D4
J

C1

A12

C1
A12

B4

C2

D12

D1

D10

A15
A15

D4

D14C11

C2
C1
A2

A2
C1
C2

C2
C1
A2

R

A15A15
D10

C2 A17

Q

A4

A4

C3

C3

A14
A14

D5

C8
A13

A14A14

M

A7

A7

D8

A5

C7

A5

C7I

B2

C8
D5

D6
D5

C8
A13

B2

C8

D5

C3

C3

A4

A4

D1
B2

C7

B3

C7

A5

A5

C7

C8

B2

A8
C8

D6
D1

D6

A9

C7

A6

D2

A4
C8

C5

C5
C8

A4

C5
C8

A4

C5
C8

A4

B3

C7

C7

A11

A16X6

A1

A1

A16X6

A11

C7

C7

B3

A4
C5

C8

C8
C5

A4

A10
C6

C7

A4
C5

C8

D16
C9

C8
A8

A8

C8

D17
C10

C9
D16

D18

D19

D17

C10

D17

D19

D17

C10

C10

D16

C9

D13

D15

D18

D16
C9 B2

C8

B2

C8

D6
D6

A

H

D6

B

G

C

D7

E

D3

D9

K


	JGLP500-封面
	JGPD700-螺丝表明细
	JGLP500-step1-3
	JGLP500-explo

